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Gastro-intestinal system
Antacids and other drugs for dyspepsia
Aluminium hydroxide
Aluminium hydroxide + Magnesium hydroxide
Sodium citrate 0.3 molar
Carminative mixture
Simeticone
Stomachic mixture
Asafoetida tincture
afiudu
U3
gnugYINa
1519 UTII
1519DULTY

Sodium alginate

Antispasmodics and other drugs altering gut motility

Drotaverine 40 mg

Hyoscine 5 mg/5 ml

Hyoscine 20 mg

Hyoscine

Domperidone 1 mg/ml

Domperidone 10 mg

Metoclopramide hydrochloride 10 mg/2 ml

Ondansetron 8 mg/4 ml

Ulcer-healing drugs and drugs used in variceal bleeding

Omeprazole 40 mg

Omeprazole 20 mg

Octreotide acetate 100 mcg/1 ml
Drugs used in acute diarrhea
Oral rehydration salts
guvdeslnayms

Glucose powder

Drugs used in chronic bowel disorders
Sulfasalazine 500 mg

Laxatives

Glycerine

Magnesium hydroxide

Sodium chloride enema 10 ml
Sodium phosphates enema 133 ml
Senna (ginuzunun)

Lactulose

8155l uNen

WINTHANA

Sodium phosphate 45 ml

Poly ethylene glycol (PEG)
Ispaghula husk

Local preparations for anal and rectal disorders
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EC capsule

injection

oral powder
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oral powder
tablet

rectal suppository
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Proctosedyl suppository
Cardiovascular system
Positive inotropic drugs
Digoxin 0.25 mg

Digoxin 0.25 mg/ml x 2 ml
Diuretics

Furosemide 40 mg
Furosemide 500 mg
Furosemide 20 mg/2 ml
Furosemide 250 mg/25 ml
Hydrochlorothiazide 25 mg
Spironolactone 25 mg
Spironolactone 100 mg
HIVINEALINRIN
Anti-arrhythmic drugs

Magnesium sulfate 10% x 10 ml

Magnesium sulfate 50% x 2 ml

Amiodarone hydrochloride 50 mg/ml
Atropine sulfate

Beta-adrenoceptor blocking drugs
Atenolol 50 mg

Carvedilol 12.5 mg

Metoprolol 100 mg

Propranolol hydrochloride 10 mg
Propranolol hydrochloride 40 mg
Bisoprolol 5 mg

Drugs affecting the renin-angiotensin system and some other

antihypertensive drugs

Vasodilator antihypertensive drugs
Hydralazine hydrochloride 25 mg
Hydralazine hydrochloride 50 mg
Hydralazine

Minoxidil 5 mg

Centrally acting antihypertensive drugs
Methyldopa 250 mg
Alpha-adrenoceptor blocking drugs

Doxazosin mesylate 2 mg

Angiotensin-converting enzyme inhibitors

Enalapril 5 mg
Enalapril 20 mg
Angiotensin-Il receptor antagonists

Losartan 50 mg

Nitrates, calcium-channel blockers and other vasodilators

Nitrates

Isosorbide dinitrate 5 mg
Isosorbide dinitrate 10 mg
Calcium-channel blockers

Amlodipine 5 mg
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Diltiazem 30 mg tablet
Udmsuamsudenadlundadfenssiaild methyldopa
Nifedipine 5 mg capsule Y e
uay hydralazine udalaildna
o TidmiuemsiudengslundgedanssAild methyldopa
Nifedipine 20 mg SR tablet M e
uag hydralazine wdhlaildna
Manidipine 20 mg tablet
Nicardipine injection 1. dmiu pt BP g9
Verapamil Hydrochloride SR 240 mg tablet

Sympathomimetics
Inotropic sympathomimetics
Dopamine 250 mg injection

Vasoconstrictor sympathomimetics

Norepinephrine injection levophed
Ephedrine hydrochloride 30 mg/ml injection
Drugs used in cardiopulmonary resuscitation

Epinephrine injection
Anticoagulants

Warfarin 3 mg tablet
Warfarin 5 mg tablet
Enoxaparin sodium 60 mg/0.6 ml injection
Fondaparinux injection
Heparin sodium injection
Antiplatelet drugs

Aspirin 81 mg tablet
Aspirin 300 mg tablet
Clopidogrel 75 mg tablet
Fibrinolytic drugs

Streptokinase injection
Alteplase (rt-PA) injection

Hemostatics
Tranexamic acid injection FIBMTENNEANIN
Tranexamic acid 250 mg capsule SNUATHIMINERNIZN

Lipid-regulating drugs

Gemfibrozil 300 mg tablet

Simvastatin 20 mg tablet

YIABNAMDY 904

Atorvastatin 40 mg tablet

Fenofibrate micronized 160 mg capsule

Ezetimibe 10 mg tablet SIUNTHMHNERNIEN

Respiratory system
Bronchodilators

Adrenoceptor agonists

Salbutamol sulfate 200 dose inhaler
Salbutamol sulfate 2.5 mg/2.5 mL solution for inhalation
Salbutamol 2 mg tablet
Salbutamol 2 mg/5 ml syrup
Terbutaline sulfate 0.5 mg/ml injection

Compound antimuscarinic bronchodilators

Ipratopium bromide + Fenoterol hydrobromide 20/50 mcg MDI Berodual
Ipratopium bromide + Fenoterol hydrobromide 0.5/1.25 mg solution for inhalation Berodual
Tiotropium bromide 18 mcg capsule for inhaler FIMTLNNGRNEN Spiriva Handihaler
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3.1.3  Theophylline
1 Theophylline 200 mg control release tablet chronic asthma step 4 n 300

3.2 Corticosteroids

1 Budesonide 200 mcg powder inhaler n
2 Salmeterol + Fluticasone propionate 25/125 mcg evohaler i}
3 Salmeterol + Fluticasone propionate 50/250 mcg accuhaler seretide i}
4 Fluticasone propionate 125 mcg inhaler 3IUNTHMHNSRNEN Flixotide A

33 Leukotriene receptor antagonist
1 Montelukast 10 mg tablet 3IUNTHMHNSLRNEN A

34 Antihistamines

1 Chlorpheniramine maleate 2 mg tablet gty UsEIny n

2 Chlorpheniramine maleate 4 mg tablet n 310
3 Chlorpheniramine maleate 2 mg/5 ml syrup n 311
4 Chlorpheniramine maleate 10 mg/ml injection n 312
5 Hydroxyzine hydrochloride 10 mg tablet n 313
6 Cetirizine 10 mg tablet n 316
7 Cetirizine 5 mg/5 ml syrup 3098 allergic rhinitis n

35 Pulmonary surfactants
None

3.6 Cough preparation

3.6.1  Cough suppressants

1 Dextromethasone hydrobromide 15 mg tablet n 306
2 Opium and glycerrhiza mixture compound (M. Tussis) mixture mmﬂmmz:‘ﬁf}m n
3 ERGICETES] tablet oayulng
q yuAlouzvmdon syrup oayulng
3.6.2  Expectorant and demulcent cough preparations
1 Ammonium carbonate and senega mixture gansigyy n
2 Glyceryl giacolate syrup n 308
3 Glyceryl giacolate tablet n 309
4 Carbocysteine syrup NED
5 Acetylcysteine 200 mg powder dwmsulsavoudin wwatﬁuma‘lua‘ﬂﬁuﬁrﬁq NED
6 oUszavITi capsule oayulng
7 AsHaT eayulng
37 Systemic nasal decongestants
None
3.8 Other respiratory preparations
1 Aromatic ammonia spirit solution n 317
4 Central nervous system
4.1 Hypnotics and anxiolytics
1 Chloral hydrate syrup indudnsulsamenuia fn
2 Clonazepam 2 mg tablet 1”mqaanqw‘é 4 Y 281
3 Diazepam 2 mg tablet 1”mqaanqw'§' q il 282
4 Diazepam 5 mg tablet 1”mqaanqw'§' q il 283
5 Diazepam 10 mg/2 ml injection 1”mqaanqw'§' 4 n 284
6 Lorazepam 0.5 mg tablet 1”mqaanqw'§' q il 286
7 Hydroxyzine hydrochloride 10 mg tablet U 313
4.2 Drugs used in psychoses and related disorders
4.2.1  Antipsychotic drugs
1 Chlorpromazine 25 mg tablet n 265
2 Chlorpromazine 100 mg tablet n 266

3 Chlorpromazine 50 mg/2 ml injection n 267
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Fluphenazine decanoate 25 mg/ ml
Haloperidol 0.5 mg
Haloperidol 5 mg
Haloperidol 10 mg
Haloperidol decanoate 100 mg/ml
Haloperidol 5 mg/ml
Perphenazine 4 mg
Perphenazine 8 mg
Perphenazine 16 mg
Trifluoperazine 5 mg
Trifluoperazine 10 mg
Resperidone 1 mg
Resperidone 2 mg
Clozapine 25 mg
Clozapine 100 mg
Quetiapine 25 mg
Antimanic drugs
Lithium carbonate 300 mg
Carbamazepine 200 mg
Sodium valproate 200 mg
Sodium valproate 200 mg/ml x 60 ml
Antidepressant drugs
Amitriptyline hydrochloride 10 mg
Amitriptyline hydrochloride 25 mg
Fluoxetine 20 mg
Imipramine 25 mg
Nortriptyline 25 mg
Nortriptyline 10 mg
Sertraline 50 mg
Trazodone 50 mg
Trazodone 100 mg
Central nervous system stimulants
Methylphenidate 10 mg
Drugs used in nausea and vertigo
Drugs used in nausea and vomiting
Domperidone 1 mg/ml
Domperidone 10 mg
Metoclopramide hydrochloride 10 mg/2 ml
Ondansetron 8 mg/d4ml
Drugs used in vestibular disorders
Dimenhydrinate 50 mg/ml
Dimenhydrinate 50 mg
Betahistine mesilate 6 mg
g1vouualng
YMRUNNINT
Analgesics and antipyretics
Paracetamol 325 mg
Paracetamol 500 mg
Paracetamol 120 mg/5ml x 60 ml
Paracetamol 250 mg/5ml x 60 ml
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Aspirin 300 mg

Ibuprofen 400 mg

Ibuprofen syrup 100 mg/5 ml
fhneanelas

Plygesal

anIn

ASULIAN

hitulva

gmsiedlna

o1UNTaan

ewAldisn

Y1YI31930
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Analgesics

Opioid analgesics
Methadone hydrochloride
Pethidine hydrochloride 50 mg/ml
Tramadol hydrochloride 50 mg
Tramadol hydrochloride 50 mg
Fentanyl 0.1 mg/2 ml
Fentanyl 12.5 mcg

Morphine sulfate

Morphine sulfate

Morphine 10 mg IR

Morphine 10 mg SR
Morphine 30 mg SR

Codeine phosphate 15 mg
dfuiiywn

dhifuifyu THC 1.7 %

3

o

ufysiive.an

2o

Sugulam

Afuhanenszas
sh3uudauuidu

dnfuvinesrn

Drugs for neuropathic pain
Gabapentin 300 mg

Gabapentin 100 mg

Amitriptyline hydrochloride 10 mg
Amitriptyline hydrochloride 25 mg
Nortriptyline 25 mg

Nortriptyline 10 mg
Carbamazepine 200 mg
Antimigraine drugs

Drugs for acute migraine attack
Paracetamol 500 mg

Paracetamol 325 mg
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4.10.1

4.10.2

Aspirin 300 mg
Ibuprofen 400 mg

Ergotamine tartate 1 mg + caffeine 100 mg

Drugs used in the prophylaxis of migraine

Cyproheptadine 4 mg

Flunarizine 5 mg

Sodium valproate 200 mg
Amitriptyline hydrochloride 25 mg
Propranolol hydrochloride 10 mg
Antiepileptics

Drugs used in the control of epilepsy
Phenobarbital 60 mg

Phenobarbital 30 mg

Phenytoin sodium 250 mg

Phenytoin sodium 50 mg

Phenytoin sodium 100 mg

Sodium valproate 200 mg

Sodium valproate 200 mg/ml x 60 ml
Sodium valproate 400 mg/4 mL
Carbamazepine 200 mg

Clonazepam 2 mg

Magnesium sulfate 50% x 2 ml

Drugs used in status epilepticus
Phenytoin sodium 250 mg

Sodium valproate 400 mg/4 mL
Diazepam 10 mg/2 ml

Midazolam

Drugs used in movement disorders
Diazepam 2 mg

Diazepam 5 mg

Clonazepam 2 mg

Levodopa 100 mg+ Carbidopa 25 mg
Trihexyphenidyl hydrochloride 2 mg
Trihexyphenidyl hydrochloride 5 mg
Baclofen 10 mg

Propranolol hydrochloride 10 mg
Drugs used in substance dependence
Drugs used in alcohol dependence
None

Drugs used in smoking cessation
Nortriptyline 25 mg

Nortriptyline 10 mg

PINGINONTT

Drugs used in opioid dependence
Clonidine 0.15 mg

Methadone hydrocloride
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4.11  Drugs used in dementia

5 Infections
5.1 Antibacterial drugs
51.1  Penicillins

1 Amoxicillin 250 mg capsule n 26
2 Amoxicillin 500 mg capsule n 21
3 Amoxicillin dry syrup 125 mg/5 ml syrup n 30
4 Amoxicillin dry syrup 250 mg/5 ml syrup n 31
5 Amoxycillin 875 mg + clavulanic acid 125 mg tablet f 28
6 Amoxycillin 875 mg + clavulanic acid 125 mg injection f

7 Amoxycillin + clavulanic acid 457 mg dry syrup syrup f 32
8 Ampicillin sodium 500 mg injection n 34
9 Ampicillin sodium 1 ¢ injection n 35
10 Benzathine benzylpencillin 1.2 mu injection n 36
11 Dicloxacillin 250 mg capsule n 37
12 Dicloxacillin syrup fn 39
13 Cloxacillin sodium 500 mg injection n 40
14 Cloxacillin sodium 1 ¢ injection n a1
15 Penicillin G 5 mu injection n a3

5.1.2  Cephalosporins, cephamycins and other beta-lactams

1 Cefazolin sodium 1 g injection n 17
2 Ceftriazone sodium 1 ¢ injection f 18
3 Cefotaxime 1 g injection f 19
4 Ceftazidime 1 g injection f
5 Cefixime 100 mg capsule 3

5.1.3  Tetracyclines

1 Doxycycline hydrochloride 100 mg capsule n 54
2 Tetracycline hydrochloride 250 mg capsule n 55
51.4  Aminoglycosides
1 Gentamycin sulfate 80 mg/2 ml injection n 9
2 Amikacin 500 mg injection v
515 Macrolides
1 Erythromycin estolate 125 mg/5 ml syrup n 23
2 Roxithromycin 150 mg tablet n 24

516 Quinolones
1 Norfloxacin 400 mg tablet n 49
2 Ofloxacin 200 mg $nw1 MDR-TB Lﬂuaﬂﬁuﬂﬂﬁw’(umﬁ"ﬂmﬁﬂﬁmﬁa 51
tablet fnuveevansiin 9
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517 Some other antibacterials
1 Clindamycin 300 mg capsule U
2 Clindamycin 600 mg/4 ml injection U
3 Metronidazole 400 mg tablet n 7
4 Metronidazole 500 mg/100 ml injection n 8

518  Sulphonamides and trimethoprim

1 Sulfamethoxazole 400 mg + Trimethoprim 80 mg tablet n 52
2 Sulfamethoxazole 200 mg + Trimethoprim 40 mg/5 ml x 60 ml suspension n 53
3 Sulfamethoxazole 400 mg + Trimethoprim 80 mg injection n

5.1.9  Antituberculous drugs

1 Ethambutol hydrochloride 400 mg tablet n 60
2 Ethambutol hydrochloride 500 mg tablet n 61
3 Isoniazid 100 mg tablet n 62
4 Pyrazinamide 500 mg tablet n 63
5 Rifampicin 300 mg capsule n 64
6 Rifampicin 450 mg capsule n 65
7 Streptomycin sulfate injection A 66

5.1.10  Antileprotic drugs
1 Dapsone tablet n
52 Antifungal drugs

1 Amphotericin B injection f
2 Nystatin 100,000 u/ml syrup fn
3 Griseofulvin 500 mg tablet n 68
4 Fluconazole 200 mg tablet n I
5 Itraconazole 100 mg capsule Tddm3u systemic gungus A 72

53 Antiviral drugs

53.1  Non-antiretrovirals

1 Acyclovir 200 mg tablet n 73
2 Acyclovir 250 mg injection FIBNITHMINSLBNIZN A

3 Oseltamivir phosphate 30 mg capsule f

4 Oseltamivir phosphate 45 mg capsule f

5 Oseltamivir phosphate 75 mg capsule A

6 Favipiravir 200 mg capsule maﬁuauu alav.
7 Molnupiravir 200 mg capsule gatuayu alav.
8 Remdesivir 200 mg injection gatuayu avav.

53.2  Antiretrovirals

1 Abacavir 300 mg capsule gatiuayu A

2 Dolgtegravir 50 mg capsule maﬁuawu A

3 Zidovudine 100 mg capsule gatiuayu n

4 Zidovudine 300 mg capsule gatuayu n

5 Zidovudine 10 mg/ml syrup gatuayu n

6 Zidovudine 300 mg + Lamivudine 150 mg (Zilavir) tablet gnatfuayu fn

7 Zidovudine 250 mg + Lamivudine 150 mg + Nevirapine 200 mg (GPO-vir tablet gnatfuayu n

8 Lamivudine 150 mg tablet gnatfuayu n

9 Lamivudine 300 mg tablet gnatfuayu n
10 Lamivudine 10 mg/ml syrup gatuayu n

11 Lopinavir 200 mg + Ritonavir 50 mg tablet gnatfuayu A
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12 Lopinavir 200 mg + Ritonavir 50 mg Syrup gatiuayu A
13 Efavirenz 200 mg capsule gatiuayu n
14 Efavirenz 600 mg tablet gaueyy fn
15 Nevirapine 200 mg tablet maﬁuaw n
16 Nevirapine 10 mg/ml suspension ey n
17 Tenofovir disoproxil fumarate 300 mg tablet gaueayy n
18 Indinavir 400 mg capsule gatiuayu alav.
19 Ritonavir 100 mg capsule gatiuayu A

Tenofovir disoproxil fumarate 300 mg + Emtricitabine 200 mg + .
20 capsule gnauuayy n
Efavirenz 600 mg (Teevir)

21 Tenofovir disoproxil fumarate 300 mg + Emtricitabine 200 mg (Teno-Em) capsule gatuayu n
22 Atazanavir 200 mg capsule gatuayu a
23 Atazanavir 300 mg capsule gatuayu A
24 Rilpivirine 25 mg capsule gatuayu Y
25 Tenofovir alafonamide 25 mg (TAF) tablet SIMSLUNNELRNEN bl

53.3  Viral hepatitis

1 Ribavirin 200 mg capsule UNNERMENISHEP C gatuayy 9(2)
2 Sofosbuvir 400 mg + Velpatasvir 100 mg capsule WMERWENHEP C gatuayy 1(2)
3 Lamivudine 10 mg/ml syrup gatuayu 1
4 Tenofovir disoproxil fumarate 300 mg tablet maﬁuaqu N

54 Antiprotozoal drugs

54.1  Antimalarials

1 Chloroquine phosphate 250 mg/Hydrochloroquine capsule n 56
2 Primaquin diphosphate 5 mg tablet fn 57
3 Quinine sulfate 300 mg tablet n 58

5.4.2  Other antiprotozoal drugs
1 Metronidazole 400 mg tablet n 7
2 Metronidazole 500 mg/100 ml injection n 8

55 Anthelmintics

1 Albendazole 200 mg tablet n 9
2 Albendazole 200 mg/10 ml syrup n 10
3 Diethylcarbamazine citrate tablet n

5.6 Antiseptics

1 Chlorhexidine gluconate solution n 4
2 Chlorhexidine gluconate scrub solution n 75
3 Ethyl alcohol 70% (rubbing alcohol) solution n 76
4 Formaldehyde (Formaline) solution n 7
5 Gential violet 1% Paint gadyusydiiou fn

6 Hydrogen peroxide solution n 8
7 Povidone iodine 7.5% scrub solution n 9
8 Povidone iodine 10% solution n 80
9 Chlorhexidine gluconate 1% obstatic cream n 81
10 2% chlorhexidine in alcohol 70 % solution n

6 Endocrine system
6.1 Drugs used in diabetes
6.1.1  Insulins

1 Isophane insulin (NPH) 100 u/ml x 10 ml (Syringe) injection n 166
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Isophane insulin (NPH) 100 u/ml x 3 ml (Penfill)

Regular insulin 100 u/ml x 10 ml

Biphasic isophane insulin (RI+NPH) 100u/ml x 10 ml (Syringe)
Biphasic isophane insulin (RI+NPH) 100u/ml x 3 ml (Penfill)

Insulin glargine

Oral antidiabetic drugs

Glipizide 5 mg

Metformin 500 mg

Metformin 850 mg

Pioglitazone

Sitagliptin 50 mg

Dapaglifozin 10 mg

Treatment of hypoglycemia
None

Thyroid and antithyroid drugs
Thyroid hormones
Levothyroxine sodium
Antithyroid drugs
Propylthiouracil 50 mg
Methimazole 5 mg

Octreotide acetate 100 mcg/1 mL
Corticosteroids

Dexamethasone 5 mg
Dexamethasone 4 mg
Prednisolone 5 mg
Hydrocortisone

Triamcinolone acetonide 10 mg/ml x 5 ml
Sex hormones

Female sex hormones
Conjugated estrogen 0.625 mg
Conjugated estrogen 0.625 mg
Medroxyprogesterone 5 mg
Estradiol valerate 2 mg + Norgestrel 500 mcg
Hydroxyprogesterone caproate 250 mg
Norethisterone 5 mg

Estradiol valerate 2 mg
g1Usvaclna

AVIER

P

Male sex hormones and antagonists
None

Hypothalamic and pituitary hormones

Hypothalamic and anterior pituitary hormones

Octreotide acetate 100 mcg/1 mL

Posterior pituitary hormones and antagonists

None
Drugs affecting bone metabolism
None

Other endocrine drugs
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Faandiny
Bromocriptine and other dopaminergic drugs
None
Drugs affecting gonadotrophins

None

Drugs used in endogenous glucocorticoid and androgen

overproduction

None

Obstetrics, gynaecology and urinary-tract disorders

Drugs used in obstetrics

Prostaglandins, prostaglandins antagonists and oxytocics

Methylergometrine maleate 200 mcg/ml
Oxytocin 10 unit/ml

Misoprostol

Mifepristone + Misoprostol

Myometrial relaxants

Terbutaline sulfate 0.5 mg/ml

Treatment of vaginal and vulval conditions
Clotrimazole 200 mg

Conjugated estrogen 0.625 mg
Contraceptives

Ethinylestradiol 0.02 mg + Desogestrel 0.15 mg
Medroxyprogesterone acetate 50 mg

Drugs for genito-urinary disorders

Drugs for benign prostatic hyperplasia
Doxazosin mesylate 2 mg

Finasteride 5 mg

Drugs for urinary frequency enuresis, and incontinence

None
Drugs used in alkalinisation of urine

None

Malignant disease and immunosuppression

Cytotoxic drugs

Alkylating drugs

None

Cytotoxic antibiotics

None

Antimetabolites

Methotrexate 2.5 mg

Vinca alkaloids and etoposide

None

Other antineoplastic drugs

None

Drugs affecting the immune response
Dexamethasone 5 mg

Dexamethasone 4 mg

Prednisolone 5 mg

Sex hormones and hormone antagonists in

malignant disease

Progestogens, anti-estrogens and enzyme inhibitors

None

v o
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8.3.2  Prostate cancer
None
9 Nutrition and blood
o1 Whole blood, blood products and drugs used in
some blood disorders
9.1.1  Whole blood and blood products
None
9.1.2  Drugs used in hypoplastic, haemolytic and renal anemias
1 Folic acid 5 mg tablet n 355
2 Deferiprone tablet GPOL 1 A
9.1.3  Drugs used in bone marrow transplantation
None
9.2 Fluids and electrolytes
1 Calcium gluconate 10% injection n 318
2 Glucose 5% in water 50 ml injection n 319
3 Glucose 5% in water 100 ml injection n 320
4 Glucose 5% in water 500 ml injection n 321
5 Glucose 5% in water 1000 ml injection n 322
6 Glucose 10% in water 1000 ml injection n 323
7 Glucose 5% + NSS 500 ml injection n 324
8 Glucose 5% + NSS 1000 ml injection n 325
9 Glucose 5% + NSS/2 500 ml injection n 326
10 Glucose 5% + NSS/2 1000 ml injection n 327
11 Glucose 5% + NSS/3 500 ml injection n 328
12 Glucose 5% + NSS/4 500 ml injection n 329
13 Glucose 5% + NSS/5 500 ml injection n 330
14 Potassium chloride 20 mEq 10 ml injection n 331
15 Ringer's acetate 1000 ml injection n 332
16 Sodium bicarbonate 7.5% 50 ml injection n 333
17 0.9% NSS 100 ml injection n 334
18 0.9% NSS 1000 ml injection n 335
19 0.45% NSS 1000 ml injection n 336
20 3% NSS 500 ml injection n 337
21 Water for injection 2 ml injection n 338
22 Water for injection 5 ml injection n 339
23 Water for injection 10 ml injection n 340
24 Water for injection 100 ml injection n 341
25 Water for injection 1000 ml injection n 342
26 D-10-S 1000 ml injection
27 Calcium Polystyrene Sulfonate powder U 360
28 Sodium bicarbonate 300 mg tablet fn 195
9.3 Vitamins
1 Vitamin K1 (Phytomenadione) injection n 84
2 Multivitamins tablet n 344
3 Multivitamins syrup/drop fn 345
4 Vitamin B1 100 mg tablet n 346
5 Vitamin B1 injection n
6 Vitamin B2 25 mg tablet n 347
7 Vitamin B6 50 mg tablet n



Vitamnin B1 - 6 - 12

Vitamin B complex

Vitamin C 25 mg

Vitamin D2 20,000 units
Folic acid 5 mg
Intravenous nutrition
Dextran 40 in normal saline
Gelofusine 4%

20% Lipid emulsion
Minerals

Calcium carbonate 1,250 mg
Ferrous sulfate 50 mg/0.6 ml
FBC

Potassium chloride 500 mg

Sodium chloride 500 mg

thssladin

Vitamins and minerals for pregnancy and lactating mothers

Ferrous fumarate 200 mg

Folic acid 5 mg

Ferrous + Folic acid + lodine (Triferdine)
Metabolic disorders

None

Musculoskeletal and joint diseases

Drugs used in rheumatic diseases and gout
Non-steroidal anti-inflammatory drugs (NSAIDs)
Aspirin 81 mg

Aspirin 300 mg

Ibuprofen 400 mg

Ibuprofen syrup 100 mg/5 ml

Diclofenac sodium 25 mg

Diclofenac sodium 75 mg/3 ml

Naproxen 250 mg

Parecoxib 40 mg

Celecoxib 200 mg

Disease-modifying antirheumatic drugs (DMARDs)
Methotrexate 2.5 mg

Sulfazalazine 500 mg

Drugs for treatment of gout and hyperuricaemia
Allopurinol 100 mg

Colchicine 0.6 mg

Probenecid 500 mg

Drugs used in neuromuscular disorders

Drugs which enhance neuromuscular transmission
Neostigmine methylsulfate 2.5% x 5 ml

Skeletal muscle relaxants

Tizanidine 4 mg

Diazepam 2 mg

Diazepam 5 mg

Diazepam 10 mg/2 ml
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5 Baclofen 10 mg tablet U

6 Tolperisone 50 mg tablet NED 260
10.3.1  Rubifacients

1 Methyl salicylate cream eandigyusyatu n

11 Eye

11.1  Anti-infective eye preparations

11.1.1  Antibacterials and eye wash solution

1 Boric acid solution n 175
2 Chloramphenical 1% ointment n 177
3 Polymyxin B sulfate + Neomycin + Gramicidin solution f 178
4 Tetracycline hydrochloride 1 % ointment enanlgyusyantu n

11.1.2  Antibacterials with corticosteroids
1 Dexamethasone+ neomycin sulfate+ polymyxin B sulfate ointment f
11.1.3  Antifungals
None
11.1.4  Antivirals
None
11.2  Corticosteroids and other anti-inflammatory preparations

1 Antazoline hydrochloride + Tetrahydrozoline hydrochloride solution Hista-oph n 180

113 Mydriatics and cycloplegics

1 Tropicamide + Benzakonium chloride solution f

2 Atropine sulfate solution eye drop f

11.4  Drugs for treatment of glaucoma

1 Timolol maleate solution eye drop fn

11.5  Local anaesthetics

1 Tetracaine hydrochloride solution eye drop n
11.6  Tear deficiency, ocular lubricants and astringents
1

Hypromellose (with preservative) solution fn

Ocular diagnostic and peri-operative preparations and

117

photodynamic treatment

12 Ear, nose, oropharynx and oral cavity
121 Drugs acting on the ear
12.1.1  Otitis externa and otitis media

1 Chloramphenicol 1% solution n
12.1.2  Drugs used in otomycosis

None
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13
13.1
13.1.1

Faandiny
Other drugs acting on the ear
None
Drugs acting on the nose
Drugs used in nasal allergy
Fluticasone furoate nasal drop
Momethasone furoate 0.05% nasal spray
Topical nasal decongestants

Oxymetazoline 0.025,0.05% nasal drop

Drugs acting on the oropharynx and oral cavity

Drugs used in treatment of oral ulcer
Chlorhexidine gluconate mouth wash
Glycerine borax

Triamcinolone acetonide 0.1%
Oropharyngeal antifungal drugs
Nystatin 100,000 u/ml

Antiseptics for root canal treatment
Formocresol (Formaldehyde)

Chlorhexidine gluconate

Drugs used in prevention and treatment of dental plaque and

caries
Chlorhexidine gluconate mouth wash

Other dental preparations

Sodium chloride 0.9% for irrigation 1000 ml

Epinephrine

Skin

Anti-infective skin preparations
Antibacterial preparations

Silver sulfadiazine 1%
Chloramphenical

Antifungal preparations

Benzoic acid + salicylic acid (Whitfield)
Clotrimazole 1%

Parasiticidal preparations

Benzyl benzoate 25 %
Taduiuganglaven

Emollient and barrier preparations
Olive oil

Lubricating gelly

Urea cream

Zinc oxide

Topical antipruritics

Calamine lotion
ananoundigeiu

Topical corticosteroids
Triamcinolone acetonide 0.1%
Triamcinolone acetonide 0.02%
Triamcinolone acetonide

Betamethasone valerate 0.1%
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13.5
Other preparations for psoriasis (excluding topical corticosteroids)
1 Coal tar shampoo n
2 [ GIEE) cream aulng
3 nawoIung 1w glycerine raulng

13.7 Preparations for hyperhidrosis

None

14 Immunological products and vaccines

1 BCG injection n 231
2 DT injection n 232
3 DTP injection n 233
4 DTP-HepB injection n
5 Hepatitis B vaccin for adult 10 mcg/ml injection n
6 HPV Vaccine injection n
7 Influenza vaccine injection n
8 Japanese encephalitis vaccine injection n 235
9 Measles vaccine injection n 236
10 Measles - mumps - rubella vaccine ( MMR ) injection n 237
11 poliomyelitis vaccine oral solution fn 238
12 poliomyelitis vaccine injection n
13 Rabies vaccine 0.5 ml (Verorab) injection n 239
14 Rota virus vaccine injection n
15 Tetanus vaccine injection n 240
16 Hepatitis B immunoglobulin (human) 200 iu/ml injection n 228
17 Rabies immunoglobulin (human) 750 u/2 ml injection U 229
18 Tetanus immunoglobulin injection U 230
19 Antirabies hyperimmune serum 1000 u/ml injection U 226

15 Anesthesia
151  General anesthesia

15.1.1  Intravenous anesthetics

1 Ketamine hydrochloride 50 mg/ml injection q 120

2 Thiopental sodium 1 g injection A 121
15.1.2  Inhalational anesthetics

1 Halothane 250 ml inhalation Sngonquisussian2 n 119

2 Isoflurane inhalation A

3 Sevoflurane inhalation 3}

15.1.3  Muscle relaxants (Neuromuscular blocking drugs)

1 Pancuronium bromide injection &l 261
2 Suxamethonium chloride 500 mg injection Succinyl chlorine A 262
3 Rocuronium injection Esmeron &l 263
4 Cisatracurium besylate injection Nimbex 3}

15.1.4  Sedative and analgesic peri-operative drugs

1 Midazolam injection Dormicum N
2 Diazepam 2 mg tablet 1”ﬂqaanqvfé 4 n 282
3 Diazepam 5 mg tablet ”ﬂqaanqvfé 4 n 283
4 Diazepam 10 mg/2 ml injection 1”mqaanqw‘s( 4 n 284
5 Fentanyl 0.1 mg/2 ml injection ganinliinulszian2 A
6 Morphine sulfate injection ganinliinulszian2 i} 128

15.1.5  Anticholinesterases and antimuscarinic drugs used in anesthesia
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Faandiny
Atropine sulfate
Neostigmine methylsulfate 2.5% x 5 ml
Drugs for malignant hyperthermia
None
Local anesthesia
Lidocaine hydrochloride 2% inj x 20 ml
Lidocaine hydrochloride 2% inj x 50 ml
Lidocaine hydrochloride nonpreservative
Bupivacaine hydrochloride 0.5% heavy inj
Lidocaine hydrochloride 2% x 30 g

Lidocaine hydrochloride 1% with 1: 100000 adrenaline

Bupivacaine

Bupivacaine with adrenaline
Lidocaine hydrochloride

1% Xylocaine in Adrenaline
Lidocaine viscous 100 ml

Bupivacaine hydrochloride 0.5 %
Drugs used in poisoning and toxicology
Snakebite poisoning

Antivenom sera cobra

Mushroom and microbial poisoning
Acetylcysteine

Pesticide & herbicide poisoning
Atropine sulfate

Pralidoxime chloride

Corrosive Poisoning

Calcium gluconate 10%

Methanol poisoning

None

Heavy metal poisoning

None

Cyanide and Hydrogen sulfide poisoning
Sodium nitrite

Methemoglobinemia

None

Drug poisoning

Acetylcysteine

Calcium gluconate 10%

Naloxone hydrochloride

Vitamin K1 (Phytomenadione)

Cyproheptadine 4 mg

Drugs used for absorption inhibition and elimination of toxin

Activated Charcoal

Contrast media and Radiopharmaceuticals

Water soluble iodinated contrast

Water soluble non-ionic iodinated contrast media for intravascular

Administration
nsdivaly

None
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n38ins29 cardiovascular system waznsdleasdis hypervascular tumor

None

Water soluble non-ionic iodinated contrast media for intra-

cavitary administration

None

Water soluble non-ionic iodinated contrast media for myelography

None

Non-iodinated gastrointestinal X-ray contrast media
None

Magnetic resonance contrast media
None

Radiopharmaceuticals

None

Miscellaneous

Ethyl alcohol 95%

Menthol

Camphor

Borneol

Eucalyptus

ggnlneg

Aloe gel (unnaszd)

asuluthun

wysdasnn

Micronized purified flavonoid fraction 1000 mg (Daflon)
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